+*MC

Bolens

Mower Attachment Model 18300
42 Inch

Serial Numbers 0200101
thru 0599999

Parts List

FORM P-552830-5 (12/30)
Supersedes P552830-4



BOLENS 42 INCH MOWER ATTACHMENT
92 ‘ (

SERIAL NUMBERS
0200101 THRU
N—gr 0299999

59
65
Q/”’ TORQUE TO y U
& 19-90 % 10FT. LBS. 4

ol A,
Al

21
| TORQUE TO
180 IN. LBS.
{20 Nm}

L
.

]
@7

TORQUE TO 300—4] <z &

TS 69 IN. LBS. (34 Nm) ®

61
' 6] L@, _ SERIAL
NUMBERS

SERIAL NUMBERS 66 N 0200101

0200101 thru 0499999 I ) . THRU 0299999




+MC

MODEL 18300

REF. PARY NO. REF. PARY NO.
NO. NO. DESCRIPTION REQ'D. NO. NO. DESCRIPTION REQ’'D.
1 1728122 Belt Cover, L.H. 1 47 e 1100009 Cap Screw, 3/8-24x 1V .......... 6
2 e 1724492 Flange Lock Screw 1/4 20 X 1/2 8 48 e 1100352 Cotter Pin,1/8x 1-1/2(2) ....... 1
3 1728123 Belt Cover, RH. . ............. 1 49 1724231 Knob .. ......... ... ... .... 1
4 1728133 V-Belt {92"). .. ... ... ... ... 1 80 1731777 Adjustment Rod Assembly .. ..... 1
5 1728108 DriveSheave. ... ............. 1 51 e 1100779 Screw, Hex Hd, 5/16-18 x 1-3/4. . . . 1
6 ® 1734514 Lock Nut,1/2-13 . ............ 1 52 o 1100245 Lock Washer 1/2. .. ........... 1
7 e 1100064 Cap Screw, 1/2-13x1-1/2. . ... ... 1 83 1734551 Lift Quadrant. . .............. 1
8 @ 1107385 ~ FlatWasher, 1/2 . ............. 3. 54 1731800 Decal (Cutting Ht. Adj.) .. ... .. .. 1
9 1728030 Sleeve Bearing. ... ............ i 55 1186098 Carriage Bolt, 5/16-18 x 3/4 . .. . .. 12
10 1724929 Thrust Washer. . . ... .......... 2 56 ® 1100255 Flat Washer .. ............... 6
11 1724822 Extension Spring. . . ........... 1 57 1728075 Compression Spring. .. ......... 1
12 1715210 Bolt, Spring Anchor (2} .. .. ... .. 1 58 @ 1100350 CotterPin1/8x1Lg........... 2
® 1100779 Hex Screw, 5/1§18 x 1-3/4 59 e 1100346 Cotter Pin3/32x3/4. . ......... 2
BN 1 60 1703073 Thrust Washer {2} .. .... ... .... 1
13 e 1732499 Flange Nut, 5/16-18. .. .. ... .... 17 61 1719469 Wave Washer (2) ... ... ........ 1
14 1724924 Wear Button. . . .............. 1 62 1724017 Spacer. ... ... ... 3
15 172800 Idler Arm Assembly. . ... ....... 1 63 ® 1733398 Lock Nut,3/8x16 ............ 7
16 1724925 IdlerPulley .. ............... 1 64 1728063 Roller Bracket .., ............ 2
17 @ 1186247 Hex Nut Jam;-1/220 . .......... 1 65 ® 1186128 Carr'age Bolt 3/8-16 x 1 ......... 4
18 1185976 Grease Fitting. . ... ........... 3 66 1185830 Special Washer g e . 10
19.@ 1185093 Hex Nut,3/4-16 . ............. 3 67 11856632  Flange Bearing (2}{3)(4). ... . \'.,.. .12
20 -, 1727555 Blade Sheave . .. ............. 2 68 1727934 Roller {21(3)44). . . ....... ... .. 2
21 @ 1724491 Screw, Flange Lock, 5/16 x 18 69 1728013 Plate Assembly, Adjustment . . .. .. 2
X3, e 12 70 e 1100046 Cap Screw 3/8-16 x1.......... . 1
22 1112587 ClevisPin,3/8. .. ............. 2 71 e 1100352 Cotter Pin 1/8x1-1/2 .. .. ... .. i 2
23 1703011 SpringCotter . .. ............. 2 72 1728025 Roller Shaft .. ............... 1
24 1728672 LiftCable . ................. 1 73 1185597 RollPin. . ... ... i 1
25 @ 1100242 Lock Washer 5/16 . 14 74 1726591 Roller (2)(3y4). . . ............ )
26 e 1100068 Hex Screw 3/8-16 x 3/4 (3)(4)(5) 2 1729035 Roler (B). . . v v v i in i v een s 18
27 1728007 Lift Bracket . . . ... ... ....... 1 76 1728646 Rod Support . ............... 1
28 1728982 Decal (Belt Drive) . . .. ......... 1 76 1731762 Shaft Assembly. . ... .......... 1
29 e 1186184 Carriage Bolt, 1/2-13x1-3/4. .. ... 2 77 1731772 RodEnd . ............... ... 1
30 1734520 Decal {Caution) (2) .. ....... ... 1 78 @ 1186249 Jam Nut,5/8-18 . . ... ... ... R 1
1736774 Decal {Caution) {3){4){5) . .. .. ... 1 79 1890227 ClevisPin, . ................. 1
31 1729037 Decal (Cut Line) . ............. 1 80 1728062 Adj. Rod Bracket .. ............ 1
32 1728200 Base Assembly (2}, . ... .. ... .. 1 81 1734881 Rubber Bumper Assy. (2) . .... ... 2
1736766 ‘Base Assembly (3){(4){5) ... ... ... 1 82 e 1186231 Hex Nut 3/8-16 (2) .. ... 4
33 1729447 Klipring, Ext. Ret. (2) . ......... 2 83 1719324 ClevisPin. .. ... ..ot 4
34 . 1728690 HingeRod (2). .. ............. 1 84 1723478 HitchPin. ... .............. 4
35 1728005 Hinge Bracket. .. .. ........... 1 85 1714573 RodEnd . .................. 2
36 1728695 TorsionSpring {2} .. .. ... ... ... 1 86 @ 1186235 Hex Nut,5/8-11.......... .2
37 1719461 Washout Flange (2} . ... ........ 1 87 1728084 TieRod. .............. vt 2
38 1728002 Discharge Deflector (2)(3)(4). .. ... 1 88 ® 1185496 Self Lock Jam Nut 1/2-13. .. .. .. 2
1742786 Discharge Deflector (5). .. . ... ... 1 89 1728121 Sleeve Bearing. . . . ........... . 2
39 1724029 Spindle Housing . . . .. .. e 3 90 1731795 Drag Link Assembly. . .. ........ 1
40 1185828 Ball Bearing . .. ovovvnenan ... 6 91 ® 1107386 Flat Washer,5/8 . .. ........... 2
1 1724033 © SPBCET. . .. ittt 3 92 1719467 ProtectorCap (2) .. ........... 1
42 1724942 Shaft Assembly (2)(3)(4) . ....... 3 93 1726701 V-Belt {XL Models) {4)(5) 77". . . .. 1
1739890 Shaft Assembly (8) . . . ._........ 3 1741576 V-Belt {(XT Models} (5) 81-3/8”.... 1
43 1104436 Woodruff Key, 3/16 x3/4. ... . ... 3 94 1740627 Special Waher (4)(58) ... ........ 1
44 1727926 CutterBlade. ... .. ........... 3 95 1713233 Flat Washer (), .............. 2
45 1724051 PIBtE . v v ve e e e e 3 - NI 1730354 Spray Paint, Black (2) :
46 ® 1100243 Lockasher 3/8. .. .. ......... 8 NI 1736796 Spray Paint, Dark Green (3){4){5]
® Common Hardware - Purchase Locally (Gradﬁﬁm)here applicable). {2) Serial Numbers 0200101 thru 0299999

{3) Serial Numbers 0300101 thru 0399999
(4) Serial Numbers 0400101 thru 0499999
{5) Serial Numbers 0500101 and up



